P

' ST&H CORPORA T'TON

E-mail stcorpn@knmetnet

CERTIF ICATE OF INSPECTION & TEST

(EN 10204 3.1)

411-3 Shinwol-ri, Jinryemvun, Gimhae-si Gyungnam, Korea -
Tel:82.51.744-4680(5 ling) 'Fax:82.51.744-4670

- RAW MA I'ERIAL ASTM AS 16 STEEL PL ATF

ST |
ORIGINAL
Da.t.e-: _ SEP.13.2013

Customer

NACE. MRO175 /150 15156-2009

ASME B16.9- 07 GOOD

: TUVANSA Contract No 4169 cerﬁﬂc'at-_a No MNJ8203
Spec. for Material bpéc. fo_r Inspecnon : Sgrfacej& Dimensiénr NDE _ Heat"l"reatmem: :
ASTM/ASME A/84234-11 WPB L NA NORMALIZED (900°C X 0,5HR)

| CLE.=CHMN/B+{CrMotV)/5+(NHCu)/15

_ : (“HEMICAL COMPOSITIDN (%) Tensile Test E
ITEM STAMP : o R : | tiardness TesttHB) | Hydrostatic Test | C.k
: NO. | € | St Mn | P | S |G |Me|Ni |Cul} v Nyl ¥P|TS[EL|RA ” ( ) | Hydrostatic: :
. ) . : ‘ : MPA ] MPA | (%) | (%)
1 MING 0.10 | 0.29 240 | 413 | 30
SIZE QTY : 2 _ 1 - : - :
. _ COMAX. 030 1.0_6 0.05 10058 0.4_0 0151 0.40 | 0.40 [ 0.08 633 157 0.5
[CAPSTD IS R B N
smm - - 0481 017 | 0511001250013 0.02 L D04 [ 001 L o:01 | 0.01 305 425 30 <197 0.27
CAPSTD | 1 | o -
Lg - l 100 | 2460, .'0.18. 0.1? .G.SE (0.012 0.013 .0.-02 q.ﬁ]- 0.01 00! | 9:01 305 423 . 30 <97 ) 0.?7
CAPSTD ' . s N N ' S _
- — et 0,181 0,18 | 0,55 FOO10( 00125 003 1 0:01 P D01 “0:0 003 285 -1 4335 i <197 .28
0 | 50 | aabn | | IR Tl s Sl DA R Tt _ :
learstp B R i ' R - o -
- - g COIB[ 0B 1055 | 00190082 0.03 | 001 001|008 0.0! 285 4351 .30 <197 0.28
14w | 0 | 2.450.” o : : L
CAP STD b : o B f ' R
—— N G.38:).0.18 | 0.55 ] 0:01910.012[°0.03 | 0.01 | 0:01 | B.OF | 001 285 4 435 30 <187. 028
16" . | 20 l hse | : Rl e i Raa - . :
We: her@by certify that the material hetein has - IMPa = 145.037 psi : T
been made and tested i accordange with the IMPa =0.145037 ksi . . ¥
atove specification and afso with the: 1psi = 0.00689 MPa " [T Reviewed by e
recuirernents called tor by the abiove order. 1ksi = 6.89476 MPa 3 Witnessed by LN
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